MIRROR INSTALL (CHASSIS CAB)

NO. PARTNO. QTY. DESCRIPTION NO. PART NO. QTY. DESCRIPTION
1 6-628-990021 1 Mirror Bracket 12 7091102 1 Bolt Hex Head
2 7-628-000032 1 Mirror Mounting Loop M8 x 60 Long
3 7-628-000033 2 Mirror 13 6-180-990075 1 Brace
4 6-966-990279 1 Mirror Support Post |14 6-184-991650 1 Bracket
5 7045102 4 Screw Hex Head
M6 x 20 Long
6 7066536 4 Washer Plain M6
7 7069102 4 Nut M6
8 7091305 3 Bolt Hex Head
M8 x 100 Long
9 7066537 10 Washer Plain M8
10 7069201 10 Nut Hex M8
11 7045202 6 Screw Hex Head

M8 x 25 Long

6-628-990022
Issue No. 00




